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Page 1

Page 2

C
E

B C
E

1)TOP POST X 4 PCS 5)LONG FENCING X 1 PC

(A) M6 X 20MM JCBC SCREW - 40 PCS

3)HEADBOARD / FOOTBOARD X 4 PCS

(C) M6 X 40MM JCBC SCREW - 2 PCS

2)BOTTOM POST X 4 PCS

4)METAL BED BASE X 2 PCS

6)SHORT FENCING  X 1 PC

(E) M6 HEX NUTS - 2 PCS(B) M4 ALLEN KEY - 1 PC

(D) WOOD DOWEL M16 X 65MM - 4 PCS

7)LADDER X 1 PC

HARDWARE LIST

PART LIST

(A) M6 X 20MM JCBC
      SCREW - 8 PCS

(A) M6 X 20MM JCBC
      SCREW - 8 PCS

(A) M6 X 20MM JCBC
      SCREW - 16 PCS

(A) M6 X 20MM JCBC
      SCREW - 8 PCS

(C) M6 X 40MM JCBC
      SCREW - 2 PCS

(E) M6 HEX NUTS - 2 PCS

(D) WOOD DOWEL
      M16 X 65MM - 4 PCS

ASSEMBLY INSTRUCTION

Before you begin, please follow Assembly Instuc�on carefully. Follow them step by step.
MODEL : IFU MINDY DOUBLE DECKER BED ( Metal Slat )  - Full Fencing

ASSEMBLY INSTRUCTION

Before you begin, please follow Assembly Instuc�on carefully. Follow them step by step.

(B) M4 ALLEN KEY
( BALL TYPE ) - 1 PC

(B) M4 ALLEN KEY
( BALL TYPE ) - 1 PC

(B) M4 ALLEN KEY
( BALL TYPE ) - 1 PC

(B) M4 ALLEN KEY
( BALL TYPE ) - 1 PC

(B) M4 ALLEN KEY
( BALL TYPE ) - 1 PC

1(i) no hole
for fencing
     x 1 pc

1(ii)hole
for fencing
  x 3 pcs
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MODEL : IFU MINDY DOUBLE DECKER BED ( Metal Slat )  - Full Fencing
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